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[TestMode: TX high channel]; [Polarity: Horizontal]

Radiated Emission Measurement

Report No.: BLA-EMC-202301-A2002
Page 31 of 56

Project No.: RE Data #11 2023/2/13 11:46:41
107.0 dBu¥/m
97
87
7 FCC Part15 (PK)
67 /
57 } 2 : FCC Part15 (AV)
47 )2( >4< Nwﬂu&p
37 eak
27
17
7.0
2476000 2480.20 248240 248460  2486.80  (MHz) 249120 249340 249560 249780  2500.00
Site Polarization: Horizontal Temperature: (&)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: Bluetooth voice remote control
M/N: AN2704-1IP-003
Mode: BLE TX-H
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB/m dBuV/m dBuVv/m dB Detector Comment
1 2483.500 60.70 -3.96 56.74 7400 -17.26 peak
2 * 2483.500 48.79 -3.96 44 .83 54.00 -9.17 AVG
3 2484732 60.57 -3.97 56.60 7400 -17.40 peak
4 2484.732 47.67 -3.97 43.70 54.00 -10.30 AVG
5 2500.000 42.90 -4.00 38.90 7400 -35.10 peak

*:Maximum data  x:Over limit  l:over margin

Test Result: Pass

(Reference Only
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[TestMode: TX high channel]; [Polarity: Vertical]

Radiated Emission Measurement
Project No.: RE Data #12 2023/2/13 11:48:58
107.0 dBu¥/m

97
87
T /\ FCC Part15 (PK)
67
o FEE Part15 {AV)
o 1
47
eak
37
27
17
7.0
2478.000 2480.20  2482.40  2484.60  2486.80  (MHz) 2491.20 249340 249560  2497.80  2500.00
Site Polarization: Vertical Temperature: (©)
Limit: FCC Part15 (PK) Power: Humidity: %RH

EUT: Bluetooth voice remote control
M/N: AN2704-11P-003
Mode: BLE TX-H

Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector Comment
1 * 2483.500 51.43 -3.96 47.47 74.00 -26.53 peak
2 2500.000 43.50 -4.00 39.50 74.00 -34.50 peak
*:Maximum data  x:Over limit  l:over margin (Reference Only

Test Result: Pass
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Remark:
1. Final Level =Receiver Read level + Correct factor
2. Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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14 CONDUCTED SPURIOUS EMISSIONS

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.6 & Section 11.11
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
14.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
Limit: | conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

14.2- BLOCK DIAGRAM OF TEST SETUP
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14.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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15 POWER SPECTRUM DENSITY

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 11.10.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
15.1 LIMITS

| Limit: | <8dBm in any 3 kHz band during any time interval of continuous transmission

15.2 BLOCK DIAGRAM OF TEST SETUP
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15.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Report No.: BLA-EMC-202301-A2002
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16 CONDUCTED PEAK OUTPUT POWER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.5
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
16.1 LIMITS
Frequency range(MHz) Output power of the intentional radiator(watt)
1 for >50 hopping channels
902-928 0.25 for 25< hopping channels <50
1 for digital modulation
1 for >75 non-overlapping hopping channels
2400-2483.5 0.125 for all other frequency hopping systems
1 for digital modulation
5725.5850 1_for frequency hopping .systerns and digital
modulation
16.2 BLOCK DIAGRAM OF TEST SETUP
/A5-t] 8ce
1232 8%
EUT
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16.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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17 MINIMUM 6DB BANDWIDTH

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 11.8.1
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Jozu

Temperature 25C

Humidity 60%

17.1 LIMITS

| Limit: | >500 kHz

17.2 BLOCK DIAGRAM OF TEST SETUP
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17.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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Report No.: BLA-EMC-202301-A2002
Page 40 of 56

Appendix1
Maximum Conducted Output Power
Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) | Verdict
NVNT | BLE 2402 Antl -1.184 30 Pass
NVNT | BLE 2442 Antl -0.706 30 Pass
NVNT | BLE 2480 Antl -0.405 30 Pass

Power NVNT BLE 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA

05:16:05 PMFeb 14, 2023

XXt R T RF S0Q  AC SENSEINT ALIGHAUTO
[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE]1]2 345 6
PNO: Fast —»— Trig:Free Run Avg|Hoeld: 100/100 ki sl
IFGain:Low #Atten: 30 <B DET|P NMNHNKHM
Mkr1 2.401 712 GHz
Ref Offset 251 dB
0 giclv__Ref 20.00 dBm -1.184 dBm
10.0
ooo @
100
200
-300
apn
-60.0
50.0
700
Center 2.402000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts)

IMSG

STATUS |

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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%/ BLUE ASIA

Power NVNT BLE 2442MHz Antl

Agilent Spectrum Analyzer - Swept SA
S0Q  AC

ALIGNAUTO

R T RF
[Center Freq 2.442000000 GHz

IFGain:Low

PNO: Fast =+

Avy Type: Log-Pwr
Avg|Hold: 100100

Trig: Free Run
#Atten: 30 dB

it
DET|P NN KM N

Ref Offset 2.63 dB

10 dB/div. Ref 20.00 dBm
HILog

Mkr1 2.442 243 GHz
-0.706 dBm

10.0

0.00

00 A

500

-E0.0

0o

Center 2.442000 GHz
Res BW 2.0 MHz

#VBW 6.0 MHz

Span 10.00 MHz
Sweep 1.333 ms (10001 pts

[MSG

STATUS |

Power NVNT BLE 2480MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 05:27:36 PMFeb 14, 2023
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23 156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 268 dB Mkr1 2.479 741 GHz
10 dBidiv  Ref 20.00 dBm -0.405 dBm
HILog
100
0.oo - .
-0 = it
;‘f
0.0
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG

STATUS |

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Report No.: BLA-EMC-202301-A2002
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-6dB Bandwidth
Condition | Mode | Frequency | Antenna | -6 dB Bandwidth Limit -6 dB Verdict
(MHz) (MHz) Bandwidth (MHz)
NVNT | BLE 2402 Antl 0.655 0.5 Pass
NVNT | BLE 2442 Antl 0.654 0.5 Pass
NVNT | BLE 2480 Antl 0.664 0.5 Pass

-6dB Bandwidth NVNT BLE 2402MHz Antl

Agilent Spectrum Analyzer - Occupied BW

SEMSEIMT]

ALIGHAUTO

05:16:18 PMFeb 14, 2023

enter Freq 2.402000000 GHz

—_—

Center Freq: 2.402000000 GHz
Trig: Free Run

AvglHold: 1001100

Radio Std: None

I | #IFGain:Low #Atten: 30 <B Radio Device: BTS
Mkr3 2.402336 GHz
Ref Offset 2.51 dB
||1Ln dBIdiv Ref 22.51 dBm -7.8985 dBm
og
125
251
7,49 Q
175
275
375
475
575
-67.5
ICenter 2402 GHz Span 2 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 4.50 dBm
1.0779 MHz
Transmit Freq Error 8.964 kHz OBW Power 99.00 %
x dB Bandwidth 654.7 kHz x dB -6.00 dB
IMSG .STATUS:

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Report No.: BLA-EMC-202301-A2002

Page 43 of 56

-6dB Bandwidth NVNT BLE 2442MHz Antl

Agilent Spectrum Analyzer - Occupied BW
I S0Q  AC

SEMNSEINT

ALIGNAUTO

03:21:11 PMFeb 14, 2023

XI R T RF
[Center Freq 2.442000000 GHz

.

#IFGain:Low

Center Freq: 2.442000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

10 dBidiv Ref 22.53 dBm

Mkr3 2.442337 GHz
-7.7349 dBm

|| Ref Offset 2.63 dB

Log

125
253

-7 AT

-17.5

275

-37.5

-47 .5

-57.5

675

ICenter 2,442 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 2 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

1.0928 MHz

9.664 kHz
654.1 kHz

Total Power 4.98 dBm

99.00 %
-6.00 dB

OBW Power
x dB

STATUS

-6dB Bandwidth NVNT BLE 2480MHz Antl

Agilent Spectrum Analyzer - Occupied BW
I S0Q  AC

SEMNSEINT

ALIGNAUTO

03:27:49 PMFeb 14, 2023

XI R T RF
[Center Freq 2.480000000 GHz

Center Freq: 2.480000000 GHz

Radio Std: Nene

+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.480341 GHz
Ref Offset 2.58 dB
||1Lu dBidiv Ref 22.58 dBm -7.4739 dBm
og
126
256 3
742 " . s
174
27 4
a7 4
474
574
E74
ICenter 2.48 GHz Span 2 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 5.33 dBm
1.0940 MHz
Transmit Freq Error 8.897 kHz OBW Power 99.00 %
¥ dB Bandwidth 663.9 kHz x dB -6.00 dB
IMSG STATUS

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481

Email: marketing@cblueasia.com
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Occupied Channel Bandwidth

Report No.: BLA-EMC-202301-A2002
Page 44 of 56

Condition | Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT BLE 2402 Antl 1.0627
NVNT BLE 2442 Antl 1.0773
NVNT BLE 2480 Antl 1.0758

Agilent Spectrum Analyzer - Occupied BW

S0R  ac

OBW NVNT BLE 2402MHz Ant1

SEMNSEINT

ALIGNAUTO

035:16:11 PMFeb 14, 2023

Xi R T RF
[Center Freq 2.40

2000000 GHz

+p. Trig:Free Run
#IFGain:Low #Atten: 30 dB

Center Freq: 2.402000000 GHz
Avg|Hold: 100100

Radio Std: Nene

Radio Device: BTS

||1U dBidiv

Ref Offset 2.61 dB
Ref 22.51 dBm

Log

125

251

-7 49

-17.5

275

-37.5
-47 5

-57.5

675

ICenter 2.402 GHz
Res BW 30 kHz

#VBW 100 kHz

Span 3 MHz
Sweep 3.333ms

Occupied Bandwidth

Total Power

1.0627 MHz

Transmit Freq Error
x dB Bandwidth

14.129 kHz OBW Power
1.313 MHz x dB

5.16 dBm

99.00 %
-26.00 dB

STATUS

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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OBW NVNT BLE 2442MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

Report No.: BLA-EMC-202301-A2002

Page 45 of 56

X1 R T RF S0R  AC SENSEINT ALIGHN ALTO 05:21:06 PMFeb 14, 2023
Eenter Freq 2.442000000 GHz Center Freq: 2.442000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.53 dB
10 dBldiv Ref 22.53 dBm
Log
125
253
747
-17.5
2R
-37.5
-47 5 s
-57.5
B7.5
ICenter 2,442 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 5.51 dBm
1.0773 MHz
Transmit Freq Error 15.394 kHz OBW Power 99.00 %
x dB Bandwidth 1.316 MHz x dB -26.00 dB
MSG STATUS.

OBW NVNT BLE 2480MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

X1 R T RF S0Q  AC SENSEINT ALIGHN ALTO 05:27:42 PMFeb 14, 2023
Eenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.58 dB
10 dBldiv Ref 22.58 dBm
Log
126
258
742 : —-
174 L
-27.4
A7 4 e
47 4 bt ey
57 4
67 4
ICenter 2.48 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 5.91 dBm
1.0758 MHz
Transmit Freq Error 15.084 kHz OBW Power 99.00 %
x dB Bandwidth 1.320 MHz x dB -26.00 dB
MSG STATUS.

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com
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Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT | BLE 2402 Antl -14.674 8 Pass
NVNT | BLE 2442 Antl -14.299 8 Pass
NVNT | BLE 2480 Antl -14.019 8 Pass

PSD NVNT BLE 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA

, R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 05:16:56 PMFeb 14, 2023
[Center Freq 2.402000000 GHz . Avg Type: Log-Pwr TRACE[ 234586
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
R RS IEN R Mkr1 2.401 922 GHz
1L%;iB!div Ref 20.00 dBm -14.674 dBm
100
0.oo
Ana ®
Eelili| L
00
401
500
-50.0
700
Center 2.402000 GHz Span 3.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316.3 ms (1001 pts)
IMSG STATUS

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Agilent Spectrum Analyzer - Swept SA

Report No.: BLA-EMC-202301-A2002
Page 47 of 56

PSD NVNT BLE 2442MHz Ant1

R T RF S0Q  AC SENSEINT) ALIGH AUTD 03:21:50 PMFeb 14, 2023
[Center Freq 2.442000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23 156
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE|M

e
IFGain:Low #Atten: 30 dB DET|P NNNMN N

10 dBIdiv
HILog

Ref Offset 2.63 dB
Ref 20.00 dBm

Mkr1 2.441 922 GHz
-14.299 dBm

10.0

0.00

-0

=200

=300

-400

500

500 o

0o

Center 2.442000 GHz
Res BW 3.0 kHz

Span 3.000 MHz

#VBW 10 kHz Sweep 316.3 ms (1001 pts)

[MSG

STATUS |

Agilent Spectrum Analyzer - Swept SA

PSD NVNT BLE 2480MHz Ant1

R T RF S0Q  AC SENSEINT) ALIGH AUTD 035:28:27 PMFeb 14, 2023
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23156
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE|M

e
IFGain:Low #Atten: 30 dB DET|P NNNMN N

Ref Offset 2.68 dB

10 dB/div. Ref 20.00 dBm
HILog

Mkr1 2.479 922 GHz
-14.019 dBm

10.0

0.00

0o

Center 2.480000 GHz
Res BW 3.0 kHz

Span 3.000 MHz

#VBW 10 kHz Sweep 316.3 ms (1001 pts)

[MSG

STATUS |

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Band Edge

Condition | Mode | Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT | BLE 2402 Antl -46.96 -30 Pass
NVNT | BLE 2480 Antl -44.38 -30 Pass

Band Edge NVNT BLE 2402MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

i R T RF 0w AC SEMSEIMT] ALIGHAUTO

05:17:00 PMFeb 14, 2023
[Center Freq 2.402000000 GHz } Avg Type: Log-Pwr TRACE[1 3456
PHO: Wide —»— Trig:Free Run Avg|Hold: 100/100 YRR MWW
IFGain:Low #Atten: 30 <B DET|P NN MM N
Mkr1 2.402 224 GHz
Ref Offset 251 dB 2
1L%gB!div Ref 20.00 dBm -2.107 dBm
0.0
ooo Q
00
200
A
400
ol
E00
700
Center 2.402000 GHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
IMSG .STATUS:

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Band Edge NVNT BLE 2402MHz Ant1 Emission

Agilent Spectrum Analyzer - Swept SA

SEMNSEINT

ALIGNAUTO

035:17:03 PMFeb 14, 2023

R T RF Soe  Aac
[Center Freq 2.356000000 GHz

Avg Type: Log-Pwr TRACE|] 23456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE M ek
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 251 dB Mkr1 2.402 2 GHz
10de/div__Ref 20.00 dBm -1.919 dBm
og
10.0 -
0.00 L
-10.0
200 i
00 22 1son]
-40.0 e |
-50.0
500 [ e bt o A,
=700
Start 2.30600 GHz Stop 2.40600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
0 - [ v | rcon [ C
N f 2.402 2 GHz -1.919 dBm
2 N f 2.400 0 GHz -46.025 dBm
3 N f 2.380 0 GHz 56575 dBm
4 N f 23778 GHz -49.078 dBm
5
6
7
8
-]
10 i
1 v
£ | &
MSG

STATUS |

Band Edge NVNT BLE 2480MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

SEMNSEINT

ALIGNAUTO

03:28:31 PMFeb 14, 2023

R T RF Soe  Ac
[Center Freq 2.480000000 GHz

Avg Type: Log-Pwr TRACE|] 23456
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE M ek
IFGain:Low #Atten: 30 dB DET|P NNNMNN
Mkr1 2.480 256 GHz
Ref Offset 258 dB
10de/div  Ref 20,00 dBm -1.613 dBm
HILog
100
0.00 = ‘
-100
=200
-30.0
-40.0
sop prfM VY
-50.0
=700
Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[MSG

STATUS |

Band Edge NVNT BLE 2480MHz Antl Emission

BlueAsia Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Agilent Spectrum Analyzer - Swept SA

BLA-EMC-202301-A2002
Page 50 of 56

Report No.:

03:28:34 PMFeb 14, 2023

, R T RF Soe  Aac SEMSEIMT] ALIGNAUTO
[Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 268 dB Mkr1 2.480 2 GHz
10 dBidiv Ref 20.00 dBm -1.435 dBm
og
10.0pF——r
o.oo ‘
-10.0
-200
-30.0
-40.0
-50.0
-50.0
-700

Start 2.47600 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.57600 GHz
Sweep 9.600 ms (1001 pts)

N f 2.480 2 GHz

2 N f 2.483 5 GHz

3N f 2500 0 GHz

4 N f 24838 GHz
5
6
7
8
9
10
1

<

IMSG

A R R
-1.435 dBm
-46.959 dBm
57.985 dBm
-45.998 dBm

FUNC

STATUS
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Conducted RF Spurious Emission

Report No.: BLA-EMC-202301-A2002
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Condition | Mode | Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT | BLE 2402 Antl -42.8 -30 Pass
NVNT | BLE 2442 Antl -43.2 -30 Pass
NVNT | BLE 2480 Antl -43.78 -30 Pass

Tx. Spurious NVNT BLE 2402MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA
I R T RF

[Center Freq 2.402000000 GHz

035:17:08 PMFeb 14, 2023

ALIGH AUTD
Avy Type: Log-Pwr
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Tx. Spurious NVNT BLE 2402MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA
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Tx. Spurious NVNT BLE 2442MHz Antl Ref
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Tx. Spurious NVNT BLE 2442MHz Antl Emission
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Tx. Spurious NVNT BLE 2480MHz Ant1 Ref

Agilent Spectrum Analyzer - Swept SA

ROT RF S0@  AC SENSEINT ALIGNAUTO 05:28:39 PMFet 14, 2023
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[ 23 156
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TYRE|M kit
IFGain:Low #Atten: 30 dB DET|P NNMMN
—— Mkr1 2.480 226 5 GHZ
10 dBidiv  Ref 20.00 dBm -1.311 dBm
HILog
100
000 0
00
200
300 L
400
-50.0
00
0.0

Center 2.4800000 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

Span 1.500 MHz

[M SG STATUS |

Tx. Spurious NVNT BLE 2480MHz Antl Emission
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APPENDIX B: PHOTOGRAPHS OF EUT
Reference to the test report No. BLA-EMC-202301-A2001

----END OF REPORT----

The test report is effective only with both signature and specialized stamp, The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of BlueAsia, this report can’t be

reproduced except in full.
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